CITY OF SAN ANTONIO
DEVELOPMENT SERVICES DEPARTMENT IAS

P.0.BOX 839966 | SAN ANTONIO TEXAS 78283-3966 ACCREDITED

Building Department

2019 PCTAC APPLICANTS

Development or Real Estate Professional (1 Position):

1. Buck Benson*
2. Juan Fernandez**

Registered Professional Engineer (2 Positions):

1. Cara Tackett
2. Robert Liesman*
3. Robert Leonhard*

Registered, Architect (1 Position & 1 Alternate):

1. Robert Guajardo
2. Robert Hanley*

Community Representative (2 Positions):

1. Casey Whittington
2. Phillip Manna*
3. William Lipsey

Environmental /Historic (1 Position):

1. Cherise Bell*
2. Juan Fernandez**
3. Justin Clemens

*Current/former member

** Applied for two positions






@I\ CITY OF SAN ANTONIO
[...]
infrastructure projects with construction budgets ranging from $1,000 to more than
$100 million. Prior to 2018, Ms. Tackett was responsible for the civil engineering
design of schools and universities, public parks, athletic facilities, roadways, and
residential/commercial land development projects in the San Antonio region.
Ms. Tackett is involved in master planning and project management; the design
of water and sewer systems, utility systems, streets, parking lots, and garages;
drainage and grading improvements; and field surveys and subdivision plats. Her
responsibilities also include obtaining city and state approvals for construction
plans and coordinating project construction. In addition to development projects,
Ms. Tackett managed the Environmental Services for Pape-Dawson. She
currently serves in leadership roles on the Executive Committees of the Real Estate
Council of San Antonio and the Professional Engineers in Private Practice Board.

SELECTED PROJECT EXPERIENCE:

Green Mountain Pump Station and Elevated Storage Tank, San Antonio, TX

Ms. Tackett serves as principal-in-charge for this project that incorporates a 2.5 million-gallon
elevated storage tank, a 7.9 MGD high service pump station, and related electrical and SCADA
systems to provide for additional storage capacities in SAWS Pressure Zones 9 and 10, as well as
additional high service pump capacity in Pressure Zone 10. The project was designed and
constructed under a Tri-Lateral Agreement between SAWS and a private developer. The project
design was approved by SAWS and the Texas Commission on Environmental Quality.

San Antonio | Austin | Houston | Fort Worth | Dallas

Transportation | Water Resources | Land Development | Surveying | Environmental
2000 NW Loop 410, San Antonio, TX 78213 T:210.375.9000 www.Pape-Dawson.com



Cara C. Tackett, P.E., LEED AP
Resume
Page 2 of 18

Sonterra Municipal Utility District — Water System Improvements and 600,000 Gallon
Elevated Water Storage Tank, Round Rock, TX
Ms. Tackett served as principal-in-charge and was responsible for coordinating with the District
and discussing their available capital, aesthetic expectations, and desires for level of maintenance
and expectations for long- and short-term growth.

San Antonio Water System — Swann-Talley Interconnect 16” and 24” Water Mains, San
Antonio, TX

Ms. Tackett served as principal-in-charge of providing civil engineering and surveying services
for the San Antonio Water System (SAWS) Swann-Talley Interconnect 16” and 24”” Water Main
project. The goal of the project was to design and construct an interconnect between two prior
Bexar Metropolitan Water District (Bexar Met) water service areas after SAWS’ acquisition of
Bexar Met. The project consisted of the design of 5,745 LF of 16” and 1,533 LF of 24” water
mains. The project also included the analysis of the SAWS water master plan and the proper
incorporation of the prior Bexar Met system into the SAWS system in far western Bexar County.
Due to site constraints, the water line was designed and constructed through two platted
subdivisions prior to their construction. Ms. Tackett provided coordination with the private
landowners/developers for easement acquisition and coordination regarding future connections
and impacts to their proposed project. Construction phase services included a preconstruction
conference; contractor submittal reviews; lab, shop, material, and equipment reviews; site visits,
including observation and progress reporting; interpretation and clarification of contract
documents; progress meetings; record drawings; and final inspections.

Rogers-Stein Water Production System, Water Exploration Company, Ltd., San Antonio, TX
Ms. Tackett served as principal-in-charge of environmental and permitting services for the Rogers-
Stein Water Production Facility and water mains. The water supply project included the design
and construction of approximately 35,000° of 12” to 24” collection system piping from a series of
12 water wells, to supply raw water to a new water storage and pumping facility in northern Bexar
County. The water storage and pumping facility was designed to provide a peak, continuous supply
of 12 to 14 MGD of raw water to SAWS for treatment and use in the retail water distribution
system. Services included endangered species evaluations (including karst feature studies and
golden-cheeked warbler habitat evaluations and surveys), preparation of Storm Water Pollution
Prevention Plan, coordination and permitting with the Texas Commission on Environmental
Quality through a Water Pollution Abatement Plan, and coordination with the Edwards Aquifer
Authority and Bexar County for the water storage and pumping facility.

San Antonio Water System — Tri-Lateral Agreement with Private Developer — Wiseman
Boulevard 16” and 24” Water Mains, San Antonio, TX

Ms. Tackett served as the principal-in-charge of this project involving civil engineering, surveying,
easement acquisition, and environmental services for the 8,240 LF of 24” water mains and 16”
main connections as well as road crossings for future water main extensions. The water mains

PAPE-DAWSON
ENGINEERS



Cara C. Tackett, P.E., LEED AP
Resume
Page30f 18

were located within public right of way and also required acquisition and negotiation of temporary
and permanent easements from private landowners. The project involved archeological and
environmental studies, subsurface utility engineering (SUE) investigations, design, permitting, and
construction administration. The existing right of way included storm drain, box culverts at
multiple floodplain crossings, sewer crossings, and dry utilities. A high-pressure gas main also
crosses the project limits and permitting and construction protection measures for this gas line
were included the project scope. The project was fast-tracked and constructed in three months due
to a school that required service from the water lines. Direct and frequent communication with the
contractor, including on-site project meetings, was key to helping ensure the project stayed on
track.

Canyon Lake Water Service Company — Stahl Road Water Main, Comal County, TX

Ms. Tackett served as principal-in-charge providing civil engineering and surveying services for
the Stahl Road water main project to design 9,000 LF of 12” water main extending from SH 46
south to the future 4S Ranch residential development. Project alignment was located within a very
tight county right of way (ROW), limiting construction, requiring unique design considerations.
Pape-Dawson provided cost estimating for each phase of design, including a bid phase
construction estimate; surveying, including topographic and tree surveys; existing and proposed
ROW surveys, easement, and parcel plats and notes; easement negotiations and acquisitions;
schematic design providing alternative alignments, capacity evaluations, cost estimates, and
construction phasing; 60% and final design submittals, including review meetings and construction
across public ROWs; permitting; and bidding and construction phase administration.

Fischer Lift Station and Force Main, San Antonio, TX

Ms. Tackett served as principal-in charge responsible for permitting preparation of the lift station
and force main engineering design report and designing multi-phased Fischer Lift Station and
Force Main improvements. The lift station and discharge piping were designed to convey initial
and ultimate development flows allowing minimal and convenient upgrades to the lift station once
the ultimate development flows are reached. The lift station is equipped with a triplex system of
25 hp submersible pumps (designed to convey over 1.3 MGD for the initial development phase)
which can be conveniently removed and replaced with larger 35 hp pumps that will be able to
convey approximately 1.6 MGD in the future, for the ultimate buildout condition, without
alterations to the lift station site, wet well, generator, conduits, or control panelis. The initial design
phase connects the new force main discharge to an existing 8” force main that extends to an
existing San Antonio Water System (SAWS) lift station along Evans Road. The new Fischer Lift
Station discharge main was sized and valved to easily connect new dual 12” force mains to convey
ultimate design flows and abandon the existing 8” force main. This lift station improvement
allowed the elimination of the existing SAWS Wortham Oaks Lift Station. The Fischer Lift Station
is equipped with emergency power generation equipment, SCADA monitoring, control
communication equipment, and system alarms. The site is located within the Edwards Aquifer
Recharge Zone. The plans and specifications prepared for the project were consistent with the

ENGINEERS

ﬂ PAPE-DAWSON
|



Cara C. Tackett, P.E., LEED AP
Resume
Page 4 of 18

requirements in the SAWS 2012 Lift Station Design and Construction Guidelines and were
approved and permitted by the Texas Commission on Environmental Quality under 30 Texas
Administrative Code Chapter 217 Rules. Services included coordination with SAWS to verify that
all lift station components and equipment met future performance of the lift station for all phases
of the development and satisfied SAWS’ goals for lift station dependability and operation and
maintenance requirements.

KB Homes — Fisher Tract Offsite Water Infrastructure, San Antonio, TX

Ms. Tackett served as principal-in-charge of the design and construction documents for the
extension of approximately 19,500 LF of an oversized 24” water main (12” required by the
developer) from the existing 30” water main on Green Mountain Road near Loop 1604. Her team
is providing civil and utility design services, construction phase services, and environmental and
field surveys. As part of this project, Ms. Tackett is also overseeing the incorporation of a 2.5
million-gallon elevated storage tank, a 7.9 MGD high service pump station, and related electrical
and SCADA systems to provide for additional storage capacities in Pressure Zones 9 and 10, as
well as additional high service pump capacity in Pressure Zone 10. The project design has been
approved by the San Antonio Water System (SAWS), and the permit was approved by the Texas
Commission on Environmental Quality. Construction is projected to begin in the third quarter of
2018.

Comal County WCID No. 6 — 4S Ranch Wastewater Treatment Plant, Bulverde, TX

Ms. Tackett serves as the principal-in-charge for the 4S Ranch Wastewater Treatment Plant
project, which consists of a 0.48 MGD wastewater treatment plant divided into two phases of
construction. The treatment plant will serve flows from the 4S Ranch development, which includes
a 780-acre mixed-use development located near the City of Bulverde. Preliminary plans estimate
2,105 residential dwelling units, a school located on 18.7 acres, retail located on more than 20
acres, and approximately 9.3 acres of proposed amenity centers. Phase I of the project consisted
of an influent lift station; headworks with bar screening; a package treatment plant with aeration
basins, digester basins, clarifier, and chlorine contact basin; a set of tertiary filters; effluent lift
station; blowers; a nonpotable water system; operations building; chlorine and alum feed systems;
and an area for sludge dewatering. Phase II of the project consisted of an equally sized package
treatment plant with an aeration basin, digester basins, clarifier, and a chlorine contact basin. The
treatment plant is a permanent conventional extended air wastewater system. The plant was
designed per Texas Commission on Environmental Quality (TCEQ) and Guadalupe-Blanco River
Authority (GBRA) standards, as GBRA will own and operate the plant upon completion. Pape-
Dawson was in charge of all coordination with subconsultants and the full design of the plant,
including proposed phasing, review, and approval from TCEQ and GBRA, full design drawings,
technical specifications, and engineering reports. The plant was designed to accommodate initial
low flows from the development and the effluent of the plant.

PAPE-DAWSON
ENGINEERS
n



Cara C. Tackett, P.E., LEED AP
Resume
Page 5 of 18

Meadow Springs Water Production Facility, San Antonio, TX

Ms. Tackett serves as principal in charge of this storage and pumping facility for the San Antonio
Water System’s outer west corridor in western Bexar County. The project will include three
Edwards Aquifer wells providing an estimated 7 MGD of water supply; a 1 to 2 MGD, Type III,
concrete storage tank; and an 8 MGD, expandable high service pump station, complete with
SCADA equipment, water treatment and disinfection equipment, site grading, and access. This
facility has been designated to provide support for an initial 7,500 connections, with the ability to
integrate with other facilities in the area to provide support for an additional 10,000 connections
through the year 2050.

JW Marriott Resort Hotel and TPC San Antonio Resort — 16” and 20” Water Mains, San
Antonio, TX

Ms. Tackett served as principal-in-charge of civil, platting, and environmental engineering for a
1,002-room JW Marriott Resort Hotel and two PGA TOUR Tournament Players Club (TPC) golf
courses. In addition to the onsite improvements for the resort hotel and golf courses, offsite
infrastructure designed included 2 miles of collector roadways, 8 miles of 16” and 20” water lines
for both potable (16” and 24” PVC mains) and irrigation (16” HDPE main) uses, 1.5 miles of
sanitary sewer mains, and 3 miles of glectrical transmission and distribution systems. The
estimated value for the resort development was approximately $600M with approximately $25M
in public improvements. The hotel site, the public roadways, public utilities, as well as the amenity
and maintenance facilities were all platted as part of the project. Pape-Dawson performed design;
easement preparation and acquisition; environmental assessment; permitting (San Antonio Water
System and Texas Commission on Environmental Quality); bidding-phase services; and
construction administration, including reviewing contractor’s submittals, reviewing and approving
payment requests, observing construction, as well as monitoring testing and certification for all
segments.

JW Marriott Resort Hotel and Tournament Players Club San Antonio (PGA Village), San
Antonio, TX

Ms. Tackett served as principal-in-charge of civil, platting, and environmental engineering for a
1,002-room JW Marriott Resort Hotel and two PGA TOUR Tournament Players Club (TPC) golf
courses. She led the civil design team in providing designs for the hotel of surface parking, site
grading, new utilities, topographic and tree surveys, storm drainage system, and water quality
basins. Environmental design and permitting for the overall resort was also performed including
Phase I Environmental Site Assessments, geologic assessments, water pollution abatement plans
for the hotel and golf courses, stormwater pollution prevention plan, Federal Emergency
Management Agency, and ultimate development flood studies, and jurisdictional water
determinations. In addition, offsite infrastructure designed included 2 miles of collector roadways,
8 miles of water lines, 1.5 miles of sanitary sewer mains, and 3 miles of electrical transmission
and distribution systems. The estimated value for the resort development was approximately
$600M with approximately $25M in public improvements. The hotel site, the public roadways,

PAPE-DAWSON
ENGINEERS
. [



Cara C. Tackett, P.E., LEED AP
Resume
Page 6 of 18

public utilities, as well as the amenity and maintenance facilities were all platted as part of the
project.

Harris County Flood Control District — Cypress Creek Overflow 1D/2D Model, Houston, TX
Category: Hydrodynamic Modeling

Ms. Tackett was the principal-in-charge for this 1D/2D hydrologic and hydraulic model for the
upper Cypress Creek watershed. The modeling was used to estimate the volume of overflow from
Cypress Creek to Addicts Reservoir during Hurricane Harvey. The rainfall data was entered into